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iR, LR, HEEN/ N —
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

m
m|oO
No.| BRES > (P> | B &R % DESCRIPTION
PR [ R Iy i Iy (|
PARTS No. % é? % é? QTY
1 134702 [ x[*«]*x] 1 [@EK FACE PLATE
2 18093 || x| %] 1 |@EHRLE SCREW 9/64X40
3 (19098 || k[ x| 1 |ERLECF) SCREW 9/64X40
4 113436 k| kx| 1 [wEE BED HINGE
5 (13440 x| x| x| x| 8 [HRFEILAQL SCREW M6X1 L=12
6 17602 | x| x[x| 1 |E#R ARM TOP COVER
7 15007 * x| *|*x]| 7 [42C SCREW 9/64X40 L=10
8 (11007 *| k| x| x| 1 hHEREE OIL LEVEL INDICATOR
9 |15004 *[ k| x| x| 1 | EFRIO—F/Syxy GASKET
10 (36708 | k| x| x| 1 |KFEHNN— THREAD TAKE-UP COVER
11 [6031-02 x| x| %% 1 [#2L SCREW  11/64X40 L=9
12 (15057 [ k[ x x| 1 |#SEERSYAYVIL OIL REGULATING DIAL
13 (8009 x| x| x|[x| 1 |42C SCREW
14 115061 x| x| x| x| 1 [fAHEEREY OIL REGULATING PIN
15 |15058 | k| ok [ x| 1 KA HSEE R OIL REGULATING STUD
16 |15059 *[ x| x| x| 1 |[#AHERRTIVT OIL REGULATING STUD SPRING
17 |10551 k[ k| x| x| 1 |RFEHZ THREAD TAKE-UP LEVER OIL GUARD
18 3052 *| k| kx| 1 |4RC SCREW 9/64X40 L=45
19 (15086 x| x| x| x| 1 |mEAERILR OIL CONTROL SPRING
20 (15007 | k| kx| 1 |4RC SCREW 9/64X40 L=10
21 (11142 | k| kx| 1 [Tyv— WASHER
22 (11004 *[*| x| x| 1 ALY OIL REGULATOR
23 (10597 || x[*x] 1 |HL SCREW 1/8X40 L=3.3
24 115034C x| % | % x| 1 |[Ez—IFa—T-mss OIL TUBE AND OIL WICK COMPLETE
25 (13709 *[-|-1-1 1 |8tk THROAT PLATE
26 |13710 x| x| -|-| 2 [#L SCREW 11/64X32 L=10
27 (13707 - *x| -] 1 |ZELK SLIDE PLATE
28 (13705 *[x| x| x| 1 |ZLIRERNGR) GUIDE PLATE (RIGHT)
29 (13704 * x| *|x| 1 [ELHRER(E) GUIDE PLATE (LEFT)
30 (13023 x| x| x[*x]| 4 |HRC SCREW 3.4X36 L=8
31 /13073 | x| *|*x| 2 [EFEY PIN
32 (13744 || =-[-] 1 |:3F BED CYLINDER CAP
33 [13745 *|*%|-[-] 2 |4l SCREW 13/64X32 L=10.5
34 13738 *[x|--] 1 [HSF=A%2L BED CYLINDER CAP METAL
35 (10630 *|x|-[-] 1 |4l SCREW 1/8X40 L=5
36 (13706 *| x| -[-] 1 |V &—hN— CYLINDER COVER
37 |30046 x| x| x| 1 [F—REFLEDHRAL SCREW M4X0.7 L=4
38 [13754C | k| %% 1 |Ezo—)Fa—T-@ms8 OIL TUBE AND OIL WICK COMPLETE
39 [30022 x| x| x| x| 1 (9507 OIL TUBE CLAMP
40 (15087 x| % | x[*x| 1 |[Ex—qTHBZ OIL TUBE RETAINER
41 (6333 x| *|*x| 1 [#al SCREW 9/64X40 L=6.5
42 113755 (k|| x| 1 | EEADREAZILIAR/ AT OIL PIPE
43 [13335 x| -|*x|[-| 1 |h=LT35 HOLE PLUG
44 113006 s x| x| 1 |8 BED CLAMP
45 (19403 | x| *| x| 1 [fBiEHHL SCREW 1/4X28 L=5.4
46 (13388-A x| x| x| x| 1 [#BKR)LE SCREW M6X1 L=20
47 13008 *| k| kx| 1 [Tyv— WASHER
48 48005 [ *| x| x| 1 |4EEAH/N— ROCK SHAFT COVER
49 115036 k| x| k| x| 1 [ HINGE
50 16339 x| k| k[ x| 6 [HRFEILDHRL SCREW 1/8X44 L=4
51 (20007 k| x| x| 1 |FEEASH/NA—/\R ROCK SHAFT COVER SPRING
52 |100206 x| x| x| x| 2 [IEsHRL SCREW 1/8X44 L=6
53 148013 x| x| %[ x| 1 |BEEHE COVER FIX STICK
54 (4137 x| | k[ x| 2 |BEEHEFVE NUT M4
55 (15038 * || k[ x| 1 |Rbw/S—T L RUBBER
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R, LEh

THREAD TAKE-UP LEVER, ARM SHAFT

om
m|O
No | BBEES >| 9|3 | EH & % DESCRIPTION
PR [ R I i Iy (|
PARTS No. % Elg $ Elg QTY
1 [15013 | -[*x[-] 1 |XRFEFEEL THREAD TAKE-UP LEVER HINGE STUD
2 17098 x| x| x|[*x| 1 |lEHRLC SCREW M6X1 L=8
3 |11042 [ x| x| x| 1 |KEEVHES OIL WICK
4 18244 |- *x[-]| 1 |XE THREAD TAKE-UP LEVER
5 (15026 * * 1 | XfFEas THREAD TAKE-UP LEVER DRIVING STUD
6 (10728 * * 1 | RFFREHS OIL WICK
7 110528 * * 1 (#0529 NEEDLE BAR CONNECTING LINK
8 110523 *|-|*|-| 1 [$t8EHSHEY NEEDLE BAR CONNECTING LINK STUD
9 (10524 *| k| x| x| 1 |iEHRLC POSITION SCREW 6.75X24 L=6.5
10 (70016 x|+ || x| 1 [lEHRL SCREW 6.75X24 L=45
11 110726 x| x| x| x| 1 |[$EIZTUIE G OIL WICK
12 136006 x| k| x| x| 1 |9SVDFE—avAL NEEDLE BAR CRANK
13 (10521 x| | k[ x| 1 |[FIERDHIL POSITION SCREW 6.75X24 L=20
14 [10522-A || x| x| 1 |ALEDHRAL SCREW 6.75X24 L=14
15 (10563 K| k| k[ x| 1 |EEBETARIL Ty ¥— [WASHER
16 [19504 * x| *| x| 1 |(LEhHe SCREW 5/16X28 L=6
17 113568 | *|*| x| 1 |[L#h ARM SHAFT
18 |10724 x| x| x| x| 1 | E#HHS OIL WICK
19 (70007 | k| k[ x| 1 | EEBTARIL ARM SHAFT BUSHING (FRONT)
20 |10725 x| x| x| x| 4 [k OIL FELT
21113387 x| *| kx| 1 |EEBREARIL ARM SHAFT BUSHING (MIDDLE)
22 117098 *| x| x| x| 1 [IEHRL SCREW M6X1 L=8
23 (13074 x[ x| | x[ 1 [EEARFTYTH—R ARM SHAFT BALL BEARING ADAPTER
24 (13361 x| | x| x| 1 | EERTFYULHTHS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
25 (23637 x| k| x[x]| 2 |4C SCREW 1/4X28 L=1.5
26 (10567 x| k| x[x| 1 |EERFYLY ARM SHAFT BALL BEARING
27 110568 x[ x| x| x| 1 [BLHRLIVY BALL BEARING RETAINING RING
28 (10569 | k| kx| 1 [EXJLRT—1— ARM SHAFT CONNECTING BELT PULLEY (UPPER)
29 [10571-G x|k [x|x[ 1 |RC SCREW 6.75X24 L=20
30 |10524-G * || k[x[ 1 [2C SCREW 6.75X24 L=6.5
31 /10570 x| x|[x[%x| 1 |AL SCREW 6.75X24 L=145
32 [15162-A [k xfxf 1 |KT—1)— MACHINE PULLEY
33 /10576 *| x| x|x[ 1 |42l SCREW 15/64X28 L=21
34 110579 *| k| k[ x[ 1 [42C SCREW 15/64X28 L=20
35 (19505 * x| x| x| 1 |F—U—H#LAL SCREW 11/32X28 L=11
36 (13749 *| k| x[x| 1 [2A4ZHR)LE ARM SHAFT CONNECTING BELT
37 (13407 *| k| kx| 1 |BIAZ)L SPLIT BUSHING
38 (19415 || x[*x]| 1 |4L SCREW 1/4X28 L=20
39 |16706 x| x| x| 1 [Fvk NUT 1/4X28
40 (10574 x| x| x| x| 2 [F—)—ysy BELT PULLEY SPRING FLANGE
41 (14052 ®| k| k| x| 1 [NJUFH—FTviv—  |WASHER
42 (17098 x| x| x[*x| 1 |itsdHAL SCREW M6X1 L=8
43 15038 * | x| x| x| 1 |TLkE RUBBER
44 (19417 x| | x| x| 1 [lEHRL SCREW M6X1 L=6.5
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FOOT LIFTING LEVER, PRESSER BAR

m
m|oO
No | ERERES >| 9|3 | E & % DESCRIPTION
PR [ R Iy i Iy (|
PARTS No. % Elg $ Elg QTY
1 [13056-A x| x| x| x| 1 |3 FOOT LIFTING LEVER
2 119403 [ x| x| x| 1 |B1s® SCREW 1/4X28
3 [25675-01 || *[*x|*x| 1 [<ZY(©235mm) CHAIN 235MM
4 (25223 *| x| x|[x| 1 [HC SCREW 1/4X28 L=29
5 125675-02 | % | x| x| %] 2 |sH> CHAIN WITH HOOK
6 13059 || x[x| 1 |BlFh SPRING
7 |17606 x| x| x| x| 1 [HBRHERAHHRL P/BAR REGULATING SCREW
8 17605 | k| k[ x| 1 |[HWRFEEHLLC THUMB SCREW 1/2X28
9 |17604 *| k| x[ x| 1 |FERCFTVk NUT 1/2X28
10 |17608 x| k| kx| 1 [WZEXT)IEY SPRING PIN
11 (17607 x[ x| x| x| 1 [HRBEXTYT0N SPRING
12 (10540 x| *| k| x| 1 [#z4E PRESSER BAR
13 (18648 [ k| x| x| 1 [RBERTULY PRESSER BAR SPRING
14 (18479 x| x| x| 1 [FZiFHEE PRESSER BAR LIFTING BRACKET
15 [19518 x| x|[*|%| 1 |Qt SCREW 11/64X40 L=14
16 [10546-A k|| x| 1 [FZIFEEZTTIR TENSION RELEASE SLIDE
17 (10547 x| x| x| x| 1 [BRBEEETRER TENSION RELEASE SPRING
18 (18478 | k| x| x| 1 |[IWzEER PRESSER BAR POSITION GUIDE BRACKET
19 135999 x| k| k| * 1 |4l SCREW M6X1 L=6
20 |36729 x| x| x| x| 1 |ERE PRESSER BAR POSITION GUIDE
21 28043 *[x[*x[*x[ 1 |4C SCREW M6X1 L=11
22 117609 x| x| k| x[ 1 [HRETAZIL PRESSER BAR BUSHING (LOWER)
23 28043 x[x[xf*x[ 1 |4C SCREW M6X1 L=11
24 |10548-A x| | k| x| 1 [HZFRESELILEDE LIFTING BRACKET GUIDE BLOCK
25 119408 *| x| x[x[ 1 |4l SCREW 1/4X28 L=175
26 [15111 || x| x| 1 |FETFEY PIN
27 |34828 || x[x] 1 [KOFERAE KL SCREW
28 134717 *|x|*x|x| 1 [KOFERHS— BELL CRANK STUD COLLAR
29 |34719 x| x| x| x| 1 [KOFEHNIK B/C STUD GUIDE PLATE
30 [34720 x| *|x[x| 2 |[KOFZEHNRL SCREW M6X1 L=12
31 (34718 *| k| x[x] 1 |[KOFERNIRED B/C STUD GUIDE BLOCK
32 30601 *[x]| x| x| 2 |[KOFERNREILE SCREW M5X0.8 L=10
33 10659 *| | x[x| 1 R EIFLN— PRESSER BAR LIFTER
34 (10660 *| k| kx| 1 |[#WZEIFLA—ERL HINGE SCREW 4.5X32 L=75
35 [10796-S x| = | x| -] 1 |s¥Ez LIFTING PRESSER FOOT
36 (19470 | k| x|[*x| 1 |74 H—H—FK FINGER GUARD
37 |10749 *| x| x| x| 1 [RL SCREW 3.4X36 L=11
38 110677 x| x| k[ x[ 1 [Dyiv— WASHER
39 (13773 x| -] 1 |58z LIFTING PRESSER FOOT
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H<, TEh

HOOK, HOOK DRIVING SHAFT

om
m|o
No.| FRERES > | P[> | B A % DESCRIPTION
PR [ U I R Iy |
PARTS No. $ gg $ gg QTY
1 [15041 x| x| x|*x| 1 |RE> BOBBIN
2 (13719 * x| x| x| 1 |H<(EA) HOOK COMPLETE
3 (12105 *| x| x|[x| 1 [HC SCREW 3.4X36 L=27
4 113832 x|x|-|-| 1 |[RELHF—ZRA—TF— BOBBIN CASE OPENER
5 (13712 x| k| x|[x| 1 |A—TF—REIR LEVER FULCRUM WITH STUD
6 |13714 x| x| x| 1 |/NEER SLIDE BLOCK
7 18040 x|*x|-[-] 1 |4l ADJUSTING SCREW 9/64X40 L=8
8 (13726 *|*x|-|-] 1 |h<wxtsE HOOK SADDLE
9 (13717 *| x| x|x| 2 [HL SCREW 13/64X32 L=16.5
10 (13037 | k| x[x| 2 [Dwy— WASHER
11 (13715 *[*| x| x| 1 |AYXEEBETTILE OIL FELT
12 (13718 *| k| x[x]| 1 |ATEBAFIL HOOK SADDLE BUSHING
13 (8097 x| x| -|-| 1 [#L SCREW 15/64X28 L=5
14 113734 | kx| x| 1 |AHEIEEUDN) HOOK BEVEL GEAR
15 |13735-A *| k| kx| 1 [Tyv— WASHER
16 |13733 * k| *|x| 1 [HEIHEEK) HOOK DRIVING BEVEL GEAR
17 [17019A *| x| x|[x| 3 [HL SCREW 1/4X40 L=7.5
18 (13746 x| x| x| x| 1 |TFE#gTiA%IL HOOK DRIVING SHAFT (FRONT)
19 (17098 *| x| x|[x| 1 [HL SCREW M6X1 L=8
20 |13362 x| x| x|[x| 1 |>op=E STOP WHEEL
21 (23634 *[x[*x[x[ 1 |HRC SCREW 1/4X28 L=6
22 123637 x| x|[x[x| 1 |fL SCREW 1/4X28 L=17.5
23 |13747 x[x[x[x[ 1 |3LKREY LOCK STUD
24 115076 x| x| %% 1 [BIEY SPLIT PIN
25 (13047 x[ x| x| x| 1 [HLKREDRTILY SPRING
26 |13748 x[x[x[x 1 |[3BLAREIVLE LOCK STUD SOCKET
27 120254 x| x| x| x| 1 |[FeEhhS— HOOK DRIVING SHAFT COLLAR
28 |13085 *| x| x[x| 2 [RL SCREW 13/64X32 L=4.3
29 (13029 | x| x| 1 | TEZEAZIL HOOK DRIVING SHAFT (REAR)
30 (17098 AEIEIES 1 |l SCREW M6X1 L=8
31 (13043 x| x| -|-| 1 [Tk HOOK DRIVING SHAFT
32 [13424-01 [ x| x| *|*x| 1 [FXRJT—1)— ARM SHAFT CONNECTING PULLEY (LOWER)
33 /10574 x| *| x| x| 1 [F—=1)=1s BELT PULLEY SPRING FLANGE
34 (10611 ®| k| k| x| 1 [FRILRT—)—#E SAFETY CLUTCH COLLAR
35 (10612 *[x[x[x[ 2 |HL SCREW 1/4X32 L=105
36 (10617 ®| k| kx| 1 [FRILRT—=)—INTT STOP PLATE
37 125626 x| x| *| x| 1 [FRILT—y—iNESRE RATCHET CONNECTION LINK
38 |10620 ¥ x[x[x[ 1 |FRILT—)—ZEY SPLIT PIN
39 |10616 ®| x| x| x| 1 | FRILNT—)—#E STOP PLATE
40 (10613 *| k| x[x| 1 | FRILNT—)—HEEY LEVER HINGE STUD
41 (10615 ®| x| x|[x| 1 |FRILMT—)—(EH SPRING PLATE
42 (10619 *| k| x[x| 1 | FRIT—Y)—RTY Y SPRING
43 (10614 x| x| *x[x] 1 |[E2PEY HINGE PIN
44 110581 x| *|*x| 2 [HAL SCREW 7/32X32 L=7
45 (10722 x| x| x| x| 1 |[zZzZILr OIL FELT
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L) 2
FEED BASE, FEED ROCK SHAFT

om
m|oO
No.| BPERES | |>|F(>|EH & % DESCRIPTION
J I U I [y I |
PARTS No. gg % gg $ QTY
1 [17061 x| *[x] 1 [LA—Errl FEED REVERSE LEVER SHAFT
2 13730 | k| k[ x| 1 [|3EYAEIKR STITCH LENGTH DIAL
3 [7041 x| x| x| 4 |RC SCREW 1/8X44 L=7
4 (13417 * x| * x| 1 [EYFRE/ AT FEED ADJUSTING PIPE
5 113416 k| k[ %] 1 |FEYFRAEO—L vk KNURLING TOOL
6 |18027 * x| *[x] 1 [EYFEFL/N— REVERSE FEED LEVER
7 18028 x|k [*x[x] 2 |HL SCREW M5X0.8 L=5
8 (8157 x| x|[*x| x| 1 |[LINN—RTYLH SPRING
9 18158 || x[*x] 1 |L/SA—FR—IL BALL
10 |13727C * x| *|*x]| 1 [EYBv(HE) FEED ROD COMPLETE
11 {13402 *| k| kx| 1 [EYHL FEED ECCENTRIC
12 (13410 x| k| x[x] 1 EYAYFYLH FEED ROD DRIVING SLIDE BLOCK
13 (13728 *|*[x[x] 1 |EYOYR FEED ROD
14 113411 *[x|*[x] 1 [EYOYRER FEED ROD GUIDE BLOCK
15 |13413 * x| *[*x] 1 [FEYOYFEAL—IL FEED REGULATOR
16 {19508 *|k[*x[x] 2 |RL SCREW 1/4X40 L=55
17 (10722 x| *[x]| 1 [k OIL FELT
18 |10723 x| *|[*x]| 1 [ZzJrBEZ HOLD-DOWN SPRING
19 (11069 |k x|*x] 1 |Zz)Lk OIL FELT
20 (13412 x|k *x|x] 2 |Zz)Lk OIL FELT
21 (8044 k]| x| x| 2 |RC SCREW 1/8X44 L=6
22 27177 |k *x[x] 1 |4L SCREW M5X0.8 L=16
23 (10806 * k| *|*x] 1 [NPLN=RTYLT FEED REVERSE LEVER SPRING
24 (13419 x| *[x] 1 [LAA—=RTYLEH SPRING HOOK
25 (15076 FIEIEIE] 1 (B SPLIT PIN
26 [13395 * x| *[x]| 1 [FEYE=DHE FEED ROCK BELL CRANK
27 [13078 x| x|x|x| 1 [HL SCREW 7/32X32 L=13
28 (13396 x| *[*x] 1 [KE4l SCREW M8X1.25
29 |13397 x| *[*x]| 1 [KEQLFvYb NUT M8X1.25
30 (10726 # k][ x| 1 [KERAQUHS OIL WICK
31 [13721C *|*x|-[-] 1 ZEYETEERNGE) FEED BASE GUIDE COMPLETE
32 (13722 x|[x|-[-] 1 [FEYLE FEED BASE
33 (13721 *|x|-[-] 1 [EYLE=E FEED BASE GUIDE
34 (13723 x| -[-] 1 [FEYEEITARYIK FEED BASE ADJUSTING PLATE
35 (10650 x| -[-] 2 |4l SCREW 3.4X36 L=6
36 |13708 *[-1--] 1 [#EYE\E FEED DOG
37 (10561 x| -[-] 1 [#l SCREW 11/64X32 L=6.5
38 13751 *| kx| x| 1 |BEYERbYASA—LY STOPPER RING
39 (100724 k[ x[x] 1 |RL SCREW 11/64X40 L=6
40 (13136 *|*x|-[-] 1 |Zz)Lk OIL FELT
41 13725 *[-1-1-]1 1 [EYLETHL FEED LIFTING CAM
13786 -|*|[-[-] 1 |ZEYLETHL FEED LIFTING CAM
42 (13031 |k *x[x] 1 |4RL SCREW 13/64X32 L=4.7
43 13085 *|%[*x|[*x] 1 |4L SCREW 13/64X32 L=4.3
44 (13742 *| k| x[x] 1 |ZFEYETEERLE GUIDE ROLLER
45 (13741 x| x[x] 1 [REEYD GUIDE ROLLER PIN
46 (13743 *|%[*x|[x] 1 |RL SCREW 9/64X40 L=5
47 (13739 x| *x|-[-] 1 |AEEZSE GUIDE ROLLER PIN BRACKET
48 (13740 *[x|-[-] 2 [#l SCREW 9/64X40 L=7
49 [13724 *[ x| x| x| 1 |FEYLTEERNEY HINGE PIN
50 |0148-H || x|[%x]| 1 |ZzZ)Lk OIL FELT
51 [13736-A kx| %] 1 |3EYER FEED ROCK SHAFT
52 13365 *[x|*x[x]| 1 |3l SCREW M4X0.7 L=9
53 (13029 * x| *[x] 1 [EYEHAZIL FEED ROCK SHAFT BUSHING
54 (17098 |k *x[x] 1 |4L SCREW M6X1 L=8
55 |20254 | kx| x| 1 |EYEHS— FEED ROCK SHAFT COLLAR
56 (13033 x| x|x|x| 1 [HL SCREW 13/64X32 L=5
57 (13080 *|*x|-[-] 1 |Zz)Lk OIL FELT
58 113012 x|k -[-] 1 |ZEYFEE L STUD SCREW 7/32X32 L=5
59 (1307601 |[*|x|-|-| 1 [+wk NUT 7/32X32
60 [13739C x| --] 1 [AEEVZEE) GUIDE ROLLER PIN BRACKET COMPLETE
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NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
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it E, 1EEh

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

om
m|O
No.| BBRES | |>|7|>|EHK & 2 DESCRIPTION
PR [ U Oy |
PARTS No. $ $ $ $ QTY
1 [10772C x| x| *| 1 |EELZLOYREE) LIFTING ECCENTRIC CONNECTION COMPLETE
2 110772 x| x| *| x| 1 |EE&GOVKR LIFTING ECCENTRIC CONNECTION
3 (10773 x| x| x| x| 1 |Z—FILRFTYLY NEEDLE BEARING
4 (17100 x|k [x|*| 1 [HWRZETAHL LIFTING ECCENTRIC
5 10566 x| x| x| x| 2 |RL SCREW 1/4X32 L=55
6 (11879 *|®x| x| x| 1 |hBZETHLNT— LIFTING ECCENTRIC COLLAR
7 (10573 *| k| k[ x| 2 [RAC SCREW 7/32X32 L=11
8 119419 x| x| % |*x| 1 | ETHLERESE LIFTING ECCENTRIC CONNECTING CRANK
9 (19420 || %% 1 [#LC SCREW 1/4X28 L=16
10 (10775 || x| x| 1 | BE&ZOVFERL SCREW 7/32X32 L=22
11 (10703 x| x| x| *x| 1 |Dyy— WASHER
12 (10774 || kx| 1 | EEKGOVR/NAT LIFTING ECCENTRIC CONNECTION COLLAR
13 17114 x| x| x|[*| 1 | EEEOYRFYE NUT 7/32X32
14 (19425 k| k| x| 1 |hEER LIFTING ROCK SHAFT
15 (10514 x| x| k| x| 2 |FEEAZ)L LIFTING ROCK SHAFT BUSHING
16 |16709 x| kx| x| 1 [t&E#EE AL SCREW 1/4X28 L=9.5
17 [19516 *| kx| x| 1 [E#E HRCFHVE NUT 1/4X28
18 (10728 || x| x| 1 B OIL WICK
19 [10558C x| x| *x|*%| 1 |[KOFEYL LIFTING BELL CRANK COMPLETE
20 (10557 *[ x| x| x| 1 [<OFEH(K) LIFTING BELL CRANK LINK
21 /10558 *[*[x[x[ 1 |[K<DF LIFTING BELL CRANK
22 (10556 x| x| k| *x| 1 |[KOFEH () VIBRATING PRESSER BAR CONNECTING LINK
24 134722 *| k| k[ x[ 1 [BRNILDHAE VIBRATING PRESSER BAR SLIDE BLOCK
25 |17610 x| x| *|*x| 1 |hiBZE VIBRATING PRESSER BAR
26 |19411C x| -|x|-| 1 |hi®z-RUH VIBRATING PRESSER FOOT WITH SCREW
27 |17104 x| x| *| x| 1 |RC SCREW 11/64X40 L=6
28 [10553-A x| kx| x| 1 [RZRTITHE VIBRATING PRESSER BAR EXTENSION
29 (10554 x| k[ x| *x| 1 [RWEZRTYY VIBRATING PRESSER BAR EXTENSION SPRING
30 (19517 *[ x|k %[ 1 [fHLAL SCREW 5/16X28 L=16
32 (17611 x| *x[x|*x| 1 [$HExE NEEDLE BAR ROCK FRAME
33 /16703 x| *| x| 1 |8H4E NEEDLE BAR
34 (34712 x| x| x| *x| 1 |sHELEEY PIN
35 (17098 FAEIEIE] 1 |xal SCREW M6X1 L=8
36 |10726 | kx| 1 i OIL WICK
37 |19426 x| %[ x| x| 1 |gtiEfax NEEDLE BAR CONNECTING STUD
38 |13365 *| k| k%[ 1 [RRAL SCREW M4X0.7 L=9
39 110726 S IEIEIE] 1 B OIL WICK
40 (15031 | x| x| 1 i OIL WICK
41 34721 x| x| *|*%| 1 |IENIEHIR SLIDE BLOCK PLATE
42 18100 x| x| x| x| 2 |RL SCREW 9/64X40 L=6.5
43 (34723 x| *x[x|*x| 1 [45—) NEEDLE BAR ROCK FRAME POSITION BRACKET
44 (27174 *| k| k[ x[ 2 [RAC SCREW M4X0.7 L=6.5
45 111876C *| kx| x| 1 |[EXEYFELHRQC(AZESF) |SLIDE BLOCK COMPLETE
46 (11877 | x| x[x]| 1 | EXEYEAE SLIDE BLOCK
47 |11876 x| *k[x|*| 1 |EZEYEEHRE SLIDE BLOCK STUD
48 (10581 x| x[x|*x| 1 |[xal SCREW 7/32X32 L=7
49 10578 || k| x| 1 | EBYE NEEDLE BAR ROCK FRAME ROCK SHAFT
50 |13737 | x| x| 1 @ ROCK SHAFT CRANK
51 119408 *| k| k[ x[ 1 [RALC SCREW 1/4X28 L=175
52 |13731 x|+ x| x| 1 |[E&OYR ROCK SHAFT CRANK CONNECTION
53 (13363 x| kx| %) 1 [/NERAL SCREW 1/4X28 L=12
54 |16706 x| k[ x| x| 1 [/NERAULFvk NUT 1/4X28
55 |10728 || x| x| 1 i OIL WICK
56 [NO122 x| -|[*x|-| 1 |& DPX17 #22 NEEDLE DPX17 #22
56 |INO118 -|*x]-|*| 1 |8 DPX17 #18 NEEDLE DPX17 #18
57 (15089 x| x| x| x| 1 |§HiERE NEEDLE BAR THREAD HOOK
58 [B140553 * kx| 1 |§1EHIL SCREW 1/8X40 L=45
59 (30078 kx| %[ 2 |BIYTySv— SPRING WASHER
60 |37215 x| x| x| *x| 1 |Dydy— WASHER
61 |13249C |- *| 1 [z -RCH VIBRATING PRESSER FOOT WITH SCREW
62 |10662 x| x| x| x| 1 |RLC SCREW 5/32X40 L=6.5
63 |19426C *| kx| x| 1 |[EEEEED) NEEDLE BAR CONNECTING STUD COMP.
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Nk
THREAD TENSION

om
m|o
No.| BBRES | [>|?|>|EH i DESCRIPTION
JR I I I [ [ |
PARTS No. $ $ $ $ QTY
1 140431 x| x| x| 1 [FAFK TENSION BRACKET
4 (30011 x[x|[x|[*x| 1 [E—HFHE TENSION STUD (FIRST)
5 110652 x[x[x|*| 1 [E—FFHEFTVL TENSION STUD (FIRST) NUT
6 (20224 x[x[x|*x| 2 [E—HFMD TENSION DISC (FIRST)
7 120226-01 [ x| *|*x[*]| 1 [[B&HERXTYLY TENSION SPRING
8 120225 x[x[x|*| 1 [E—FFAFO—Lv+ TENSION THUMB NUT (FIRST)
9 |B145446 x| x| x| x| 4 [%RFAFD TENSION DISC
10 [B159805 ¥ k| x[ x| 2 |RFFOIFZ TENSION DISC PRESSER
11 |BS07490 x| x| x| x| 2 [B&RT)LY TENSION SPRING
12 [28206 x[x[ x| x| 2 [A—LYyrRby/i— REGULATING THUMB NUT WASHER
13 |B149566 x[x[ x| x| 2 [A—LykFvbk REGULATING THUMB NUT
14 (60391 x| x| x| x| 1 |RAFH TENSION STUD
15 (10793 x| k[ x| x| 2 [RPIDEED TENSION RELEASING PIN
16 (40434 x[x[ x| x| 1 [RPDHDIR TENSION RELEASING PLATE
17 (19422 x[x[x|*x]| 2 [RPDHDIREAL HINGE SCREW  9/64X40
18 |19512 x[x[x|*| 1 [RBIRT)TEH THREAD CONTROLLER STUD
19 (10689 x| x| x| x| 1 [REIRTULT THREAD CONTROLLER SPRING
20 |10694 x| x[x|[x| 1 [Z=Zm THREAD CONTROLLER DISC
21 |B118319 x[x[x|*| 1 |[ZEMiEHRL SCREW 3/32X56 L=6
22 [19534 x[x[ x| 1 (A—LykFvbk TUMB NUT  7/32X32
23 [40431C kx| x| 1 [FAFHRGEE) TENSION BRACKET COMP.
24110720 x| k[ x] x| 1 [RPDIHEY THREAD RELEASE PLATE ROD
25 |15007 x[x[x|[*x] 1 [F2l SCREW 9/64X40 L=10
26 |4221 %[ x| x| 1 [HSEHZ OIL WICK RETAINER
27 110690 | x[x| x| 1 [RTYH= THREAD CONTROLLER SPRING STOP
28 |8100 *[x[ x|+ 1 (AL SCREW 9/64X40 L=6.5
29 |34042-TA | x| x| *| | 1 |%RFAFLHE THREAD GUIDE
30 [11142 x[x[ x| x| 1 [Tvir— WASHER
31 (10545 *[xfx[*x] 1 (AL SCREW 11/64X32 L=14
32 (11006 x| x| x| 1 |EiRRE ARM TOP COVER THREAD GUIDE
33 [13076-02 k[ x| *| % 1 |Fvk NUT 7/32X32
34 [15038 x| x| x| x| 1 |[EiRTLIE RUBBER PLUG
35 (10682 x| x| x| 1 |EHREN(L) THREAD GUIDE (UPPER)
36 (19510 x| *%[x| x| 2 [4C SCREW 9/64X40 L=6.5
37 |10759-A x| k(x| x| 1 |[ERE(TF) THREAD GUIDE (LOWER)
38 (10760 x| x[x| 1 |EHREDILL OIL FELT
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KNEELIFTER MECANISM
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R (FRAfR
KNEELIFTER MECANISM

om
m|O
No.| BBRES | [>|?|>|EH & % DESCRIPTION
PR [ U Ry |
PARTS No. $ $ $ $ QTY
1 48002 [ x[x[x] 1 [R—X MACHINE BASE
2 148007 x| x| x| x| 1 [BRLFEH KNEE LIFTER ROCK SHAFT
3 140975 x| x| x| *| 1 [BEFEhhS— KNEE LIFTER ROCK SHAFT COLLAR
4 117098 x| x| x| 1 [BREF#HAS—IE SCREW M6X1 L=8
5 148016 x| x| x[x| 2 |BREFEEZFE KNEE LIFTER ROCK SHAFT HUB
6 27181 x| x| | x| 2 |ikHRL SCREW M8X1.25 L=20
7 (27180 || x[*x| 2 [IEDHRL SCREW M8X1.25 L=16
8 [36425-A *|*|*x|*x| 1 |BEFFa K/L/R/SHAFT LIFTING ARM
9 37313 x[x[x|[*x| 1 [BREFTILD SCREW SM5/16X18 L=16
10 |1773 x[x[x|*x| 2 [REFT25REHHRL SCREW SM15/64X28 L=30
11 /101520 x| x| x| x| 2 |BREFTFIRESRLCTVE NUT SM15/64X28
12 (34800 x[ k| x[x| 1 |BREFRTILY SPRING
13 (28068 x| %] x| *%| 1 |RTYLT Rbyss—1E SCREW M5X0.8 L=20
14 (40971 | kx| x| 1 |[BREFE KNEE LIFTER ROCK ARM
15 [31021 *[x x| x| 1 [BREFBE#HERL SCREW M6X1 L=16
16 (34802 k[ x| x| 1 [BREITFEHIEOH REETAINING RING
17 36428 * || k| x| 1 [ILDEHETVv— WASHER T=0.3
18 (6384 || x| x| 1 |ZvoBITERL HINGE SCREW
19 125675-01 | *| | *|*| 1 |<&Y (235mm) CHAIN (235MM)
20 |25675-02 | x| *|*| x| 1 |sH> WITH FOOK
21 (48009 x| kx| x| 1 [BREFEH (A KNEE LIFTER ROCK SHAFT(A)
22 |24098C | k| x| *| 1 [BALIFHEED GR) KNEE LIFTER ROCK LEVER COMP.
23 |48009C *[x[x|x| 1 [BRETEYr GRBITESR) KNEE LIFTER KNEE PLATE COMP.(ACCESSORIES)
24 140977 x| *|*|*| 1 |ZvoE+hl SCREW
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BELT GUARD
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NIV —F

BELT GUARD
om
m|O
No.| BBREES | [>|?|>|EH & % DESCRIPTION
PR [ U oy |
PARTS No. $ $ $ $ QTY
1 [48020 | k[ x| x| 1 |[NILEA—F(4550) BELT GUARD COMPLETE
2 14802001 || *|[x|*x| 1 [NJLFH—FA BELT GUARD A
3 148020-02 || |[*x|[*x| 1 [XJrH—KB BELT GUARD B
4 (28138 x| kx| *x| 4 [RJLMH—KKREL SCREW M6X1 L=10
5 110599 *| k| x| x| 4 |NJLMH—FREKIETYL v— [WASHER
6 37288 x| x| *|*%| 1 |NJLMHF—F1E SCREW M4X0.7 L=5
7 [13760-02 || x| *x|*| 1 [RILFH—KGR) BELT GUARD (REAR)
8 [15081 x| %[ x| x| 2 [RNIMH—F@ER)ARRL WOOD SCREW
9 |11142 x| k[ x| *%| 2 [NJMH—FER)TvIv— WASHER
10 (11830 x| x| x| x| 1 W3l THUMB SCREW
11 [13760-03 | | x| *|[ x| 1 [RILFH—F#BIR BELT GUARD REAR COVER
12 130046 x| x| x| *| 2 |##BItRIE SCREW M4X0.7 L=4
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SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)
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)3 —igINE 44T (-8BL-CB, -8BLV-CB)

SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)

om
n|o
No.| BBREES | [>|?|>|EH & % DESCRIPTION
PR [ U Oy |
PARTS No. $ $ $ $ QTY
1 [13832 - -1*|*| 1 |REH—RA—TF— BOBBIN CASE OPENER
2 13831 - -1*|*| 1 |h=ets HOOK SADDLE
3 148105 - =1*]-] 1 |8HR THROAT PLATE
48110 - =-]-1%| 1 |8HR THROAT PLATE
4 113469 -1 -*|*| 2 |4l SCREW 9/64X40 L=6
5 (48106 - =1=*|-| 1 |3®EYsE FEED DOG
48111 -1 -1-1%| 1 [#EYE FEED DOG
6 |13834 - -[*]|*| 1 [4C SCREW 11/64X40 L=7
7 |13835C - -*|*| 1 [#EYLrE&EE) FEED BASE COMPLETE
8 (13835 - =]*|*| 1 |EYLE FEED BASE
9 (13836 | =]*| x| 1 |BEYLTEER FEED BASE GUIDE
10 (13837 - =*|*| 1 [EYEEITRYK FEED BASE ADJUSTING PLATE
11 (13469 - -]*|*| 2 |HL SCREW 9/64X40 L=6
12 113838 - - *[*] 1 |AEE>ZS GUIDE ROLLER PIN BRACKET
13 (13469 - =-1*|%| 2 |saUL SCREW 9/64X40 L=6
14 (13828 =] 1 [Tk HOOK DRIVING SHAFT
15 113830 --1*|-1 1 [FEYLETHL FEED LIFTING CAM
13854 -|-1-*| 1 [FEYETHL FEED LIFTING CAM
16 /13829 - =]*|*| 1 |F&8RF7TYLY HOOK DRIVING SHAFT BEARING
17 [13839 =] 1 |[Zym=zs FEED ROCK SHAFT SUPPORTING BASE
18 (13469 -1 -|*|*| 2 |4l SCREW 9/64X40 L=6
19 (13824 =] *| x| 1 |RAT BED CYLINDER CAP
20 |13826 - -] %] 3 |HL SCREW 11/64X32 L=8
21 113825 - = *|[*] 1 [h5F-2% BED CYLINDER CAP SUPPORT BLOCK
22 113469 - -[*]| %] 2 |4L SCREW 9/64X40 L=6
23113827 |- =*]*] 1 | B—hI— CYLINDER COVER
24 (13838C |- *|*] 1 |AEELZELEH) GUIDE ROLLER PIN BRACKET COMPLETE
25 (10650 - - *|[*| 1 |A—FF—1k SCREW 3.4X36 L=6
26 (11176 | =]*|*| 1 |A%JL1E SCREW 7/32X32 L=55

20




INAF —144E (-8BLV, 8BLV-CB)

BINDER MECHANISM (-8BLV, —-8BLV-CB)
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NS — K& (-8BLV, 8BLV-CB)
BINDER MECHANISM (-8BLV, —-8BLV-CB)

m
m|oO
No.| BBRES | |>|F|>|EH & % DESCRIPTION
PR [y U oy |
PARTS No. % $ % Eg QTY
1 [15024C “*[=T*[ 1 [ZFEGED THREAD TAKE-UP LEVER COMPLETE
2 15024 x| -] 1 |xX*=® THREAD TAKE-UP LEVER
3 15026 - *| - *| 1 |KEfa=x THREAD TAKE-UP LEVER DRIVING STUD
4 115013 -|*|-|*| 1 |KFEEY THREAD TAKE-UP LEVER HINGE STUD
5 (10528 | x[-|*| 1 |$HEH524H NEEDLE BAR CONNECTING LINK
6 (10523 - *| - x| 1 |&#EISVIEY NEEDLE BAR CONNECTING LINK STUD
7 (13249 | *|=|*%| 1 |chi®z VIBRATING PRESSER FOOT
8 (13773 - *]| - x| 1 |4BZ LIFTING PRESSER FOOT
9 |13775 -1 *|=-[-1 1 |8t THROAT PLATE
10 |13776 -1*|--| 1 |3®EYUsE FEED DOG
11 /13786 —|*]-1-| 1 |ZBYLETHL FEED LIFTING CAM
12 |13783C x| 1 [E&:RAELH) BINDER PLATE WITH SCREWS
13 111716 - *x[-]|*| 1 [{ZBREAL HINGE SCREW 5/16X24 L=10
14 (11823 - = x| 1 |[FEBIRRATIY BINDER PLATE SPRING
15 (11717 k(-] *| 1 [{EBRITVv— WASHER
16 (13256 - *x|[-1*| 1 |[—F=ERW TAPE GUIDE
17 [10561 -[*[-1%| 1 [3aL SCREW 11/64X32 L=6.5
18 (16287 = *x[=]*| 1 [7yiv— WASHER
19 (13234 - *x| - x| 2 |NNAE—FHCFVr KNURLED NUT 3/16X32
20 |16287 - *x[-|*| 2 [7viv— WASHER
22 113780 - = x| 1 |iEShE4 ROCKING SHAFT
23 (13779 = *| -] *| 1 |EBEAFL ROCKING SHAFT BUSHING
24 113778 - *| -] %] 1 |ESHEHHS— COLLAR
25 16603 - *|-1%| 1 |faUC SCREW 9/64X40 L=19
26 (13782 - x| - %] 1 [EFHAEE QL HINGE STUD SCREW 11/64X40
27 (13781 x| - *x| 1 |EHEE SLIDE BLOCK
28 (13788 - x[-]*| 1 [EFHEEALY/N— SLIDE BLOCK STOPPER
29 |12392 - x| - x| 1 |BEgAEE RCFYE KNURLED NUT 11/64X40
30 (11142 x| % 1 |Tvir— WASHER
31 (31208 - *x[=-|*%| 1 [RTULT Tyiv— SPRING WASHER
32 13206 |- *| 1 [N —2EYFBE ROCKING SHAFT DRIVING CRANK
33 |10545 - *{-1*x| 1 [qaL SCREW 11/64X32 L=14
34 12067 - *[-1*x| 1 [qaL SCREW 11/64X40 L=6
35 (13208 - *x[-|*| 2 |[R—ILPaA rEY BALL JOINT PIN
36 (13207 - *| - *| 1 |R—paqrk BALL JOINT
37 (10725 - x| -|*| 2 |Zz)Lk OIL FELT
38 13209 —|*|-|*| 1 |HL SCREW 11/64X32 L=6
40 (13784 x| -] %] 1 [RyR{EIK BED SIDE COVER
41 (8111 x| -1%] 2 |4l SCREW 1/8X44 L=1.8
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ACCESSORIES (-8BLV, 8BLV-CB)

23




{2 & (-8BLV, 8BLV-CB)

ACCESSORIES (-8BLV, 8BLV-CB)

om
m|oO
No.| BERES | |>|F|>|EH & DESCRIPTION
Al d]d] 4
PARTS No. $ $ $ $ QTY
1 [13260 -[*[-1*[ 1 [7—7=k TAPE STAND PLATE
2 (13261 - x|[-|*| 1 [F—FZHEHS— COLLAR
3 [11830 -[*x[-|%| 1 [#aL SCREW 9/64X40 L=5.8
4 (13263 - *|[-|*| 1 [F—FZH#E TAPE STAND ROD
5 113264 -[*|-|*| 1 |Fvbk NUT M8X1.25

24
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ACCESSORIES

24 25 26
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/&
ACCESSORIES

No | BEES

PARTS No.

O m
5 o
< ¥

DESCRIPTION

1 [25649C
6 18124

7 |8132-A
8 18125

9 111193
10 |NO122
NO118
11 115041
12 115101
13 117037
14 148002
15 113436
16 |13440
17 113006
18 119403
19 113388-A
20 {13008
21 {13096
22 {13096-N
23 [13096-W
24 (10747
25 (19457
26 {19458
27 (19459
28 (1871

29 (19462
30 {4202

31 (25675-01
32 |25675
33 [48009C
34 (17529
35 (37102
36 {35254
37 [13785

| % % % % ¥ ¥ ¥ ¥ ¥ ¥ ¥ X ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ X ¥ ¥ ¥ ¥ | ¥ ¥ ¥ ¥ x x|-8BL

X K K K K K KKK K KK KK KKK KK KKK KKK KX K| ¥ % ¥ % %|-8BLV

| % % % ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ X ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥ | ¥ ¥ ¥ ¥ ¥ ¥x|-8BL-CB

¥ K K K K K K K K K KK KK KKK KK KKK XK KX X X ¥ | ¥ % ¥ % %x|-8BLV-CB

_ e N = = N = e e e ek e e = AR DN e e 00 = o = = ) D) ) =

FSA/\—4m#l
E=—ILAnN—(X)

e

AEL

A

£t DPX17 #22
£t DPX17 #18
REY
R&E=tEYE

iy

R—X

e
#RIFHIRL

E: 3

BIEHHL
AR

Ty —
m/hal

Tk

Ty v—
NAELVF 1/16
NALYF 2.5mm
NALZF 3mm
NALUF dmm
NALF 6mm
IHARLUTF 10X11
R/} 9X8

<&V (235)

Shy
BRaTybGEE)
RHEB[/ZAE
BRESEIAETYE
HKRIITHyk
FERZ AR

SCREW DRIVER COMPLETE
MACHINE COVER (LARGE)
ACCESSORIES PACK

OILER

OIL

NEEDLE DPX17 #22

NEEDLE DPX17 #18

BOBBIN

BOBBIN WINDER COMPLETE
OIL PAN

MACHINE BASE

BED HINGE

SCREW M6X1 L=12

BED CLAMP

SCREW 1/4X28 L=5.4

SCREW M6X1 L=20

WASHER

SCREW 5/16X18 L=75

NUT 5/16X18

WASHER

HEXAGONAL WRENCH 1/16
HEXAGONAL WRENCH 2.5MM
HEXAGONAL WRENCH 3MM
HEXAGONAL WRENCH 4MM
HEXAGONAL WRENCH 6MM
DOUBLE HEAD WRENCH 10X11
SPANNER 9X8

CHAIN 235MM

CHAIN WITH HOOK

KNEE LIFTER ASSY
SYNCHRONIZER SUPPORT ROD
NUT M6X1

THREAD UNWINDER COMPLETE
SUPPORT PLATE
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BERALIFER (FTay)
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)
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BERALIFER (FTay)
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)

No.| BFERES | B LT % DESCRIPTION
PARTS No.| QTY

1 [48015 1 [BgWAzEFI7IULE FOOT LIFTER CYLINDER

2 160192-02 1 |EE#HFIILR JOINT (ELBOW), M5

3 |60121 1 |ZT7Fa2—7(850L) AIR TUBE, 4X2.5X850

4 160123-03 1 [aLoH SILENCER M5

5 (48014 1 |2 E TS5k FOOT LIFTER CYLINDER BRACKET

6 |28031 2 | ETSHhykEHRL SCREW M6X1 L=14

7 10599 2 |35 ybiEHR LIV v— WASHER

9 (28031 2 |TF7IIURIEHRLE SCREW M6X1 L=14

10 110599 2 |Z7VEIEHRLT Y — WASHER

11 (48017 1 [FLYYU S —RE KNUCKLE

12 (48018 1 |FL) S —fital SCREW M6X1 L=25

13 (30804 2 | ZWFvoILFubk NUT, M6

14 148019C 1 R EFIYUS ) FOOT LIFTER CYLINDER COMP.
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EEREFER (FTav)
AIR PRESSER MECHANISM (OPTION)
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ZEEER FTav)

AIR PRESSER MECHANISM (OPTION)

No.| BRERES | B LT £ DESCRIPTION
PARTS No.| QTY

1 [30720-01 1 |E/FF (24V) SOLENOID VALVE (24V) (BODY)

2 |18461 2 |Ktal WOOD SCREW

3 139374 1 |BEE€E(R—F) JOINT (STRAIGHT 4-1/8)

4 130720-03 1 755 PLUG

5 60121 1 |ZT7—Fa2—7 (850L) TUBE 4 X 2.5 L=850

6 |70567 1 |BEEE (TR JOINT (ELBOW 6-1/8)

7 |18458 2 | ALY — SILENCER

8 130727 1 [LF¥aL—% REGULATOR

9 (30733 1 |EHE PRESSURE GAUGE

10 /130728 1 |LF¥aL—42T35 vk REGULATOR BRACKET

11 130729 2 | TS ybiEdHRl SCREW M6X1 L=12

12 110599 2 | FETv— PLAIN WASHER

13 130730 2 |Fvk M6 NUT M6X1

14 128578 2 [BAYTyr— SPRING WASHER

15 130744 1 |BEE£E(ZyTIL) NIPPLE

16 |70566 1 [EEEE(RFL—F) JOINT (STRAIGHT 6-1/8)

17 (28284 1 |ZT7Fa—7 TUBE 6 X 4 L=700

18 |30747-A 1 |5—TIL (2%8) CABLE (2X0.5 L=450)

19 130185 1 |ax9% (6P) CONNECTOR (6P)

20 (30186 2 |[axrvsEY PIN CONTACT

21 (30151 1 [ax55Hh/\— (6P) CONNECTOR COVER (6P)

22 (30727C 1[4 8—LFaL—45(H) FILTER REGULATOR COMP.

23 (30720-01C2 1 |EHEHFEE) 04 SOLENOID VALVE COMP.
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LCWN-8BL-TA - -8BL-CB-TA EHEf &

LCWN-8BL-TA - -8BL-CB-TA EXCLUSIVE USE PART

@
2
1<
3 by S P et
'-..\‘\ L
/a -
4 = "
.--"’"”,
<
n
No | BPRES |2 |S[E% R % DESCRIPTION
L4
PARTS No. glg glg QTY
1 [10795-AC [*[*| 1 [FWZKRE)RLCH VIBRATING PRESSER FOOT WITH SCREW
(FOR THICK THREAD)
2 110662 x| x| 1 |4l SCREW 5/32x40 L=6.5
3 |13708-A |- 1 EYUE (KRA) FEED DOG (FOR THICK THREAD)
4 |48106-A -1 *| 1 |EYsE (K&H) cB FEED DOG (FOR THICK THREAD) CB
5 |13709-A |- 1 |#HR(KARB) NEEDLE PLATE (FOR THICK THREAD)
6 |48105 - *| 1 |##R(KX%H) CB NEEDLE PLATE (FOR THICK THREAD) CB
7 118003 *|*x| 1 | K& THREAD TAKE-UP LEVER
8 |N0125 x| %| 1 |& DPX17 #25 NEEDLE DPx17 #25
9 |13703-A *[x| 1 |A<EE) (KRRH) HOOK COMPLETE (FOR THICK THREAD)
&
ACCESSORIES
8 [N0125 | x| 3 |&F DPX17 #25 NEEDLE DPx17 #25
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